swamranas. FCC TEST REPORT Report No. : FR432101-01

Pol. Horizontal Vertical
1‘,Irehﬁml(dBle] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
1 1
Peak MWMWWW"L" DWWMWWL“
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 1379.00 47.29 83.20 -40.91 55.26 39.06 17.89 64.92 @.00 -~  --- PEAK 1 137%0.00 47.63 83.20 -40.57 55.60 39.86 17.89 64.92 @.00 ---  --- PEAK
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Pol. Horizontal Vertical
meeI(dBu‘lﬁn] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— 1 ] 11— 1 ]
i WH-ﬁE[@ i WFI-6E[@
m ol
Peak RN A AAAAAR me e
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13%90.00 46.5 83.20 -41.64 54.47 39.00 15.04 6495 0.00 -~ --- PEAK 1 13%0.00 47.10 83.20 -41.19 S5.01 39.80 15.04 64.95 @.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C154 of C197
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101-01

95
Mode Band Edge
U-NII-8_6875-7125_802.11BE EHT20_CH229_Full _7095MHz
ANT TxBF 1S2T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 1
95 - a5 .
Wifi 6E(Peak) WiFi 6F Peak)
813 813 |
5.0 1 5.
WMWAWWW WWW
48 48
Peak
325 35
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 71%.00 59.77 88.20 -18.43 48.92 5.9 1271 3776 0.00 308 347 PEMK 1 7095.00 11102 ---env =oeeen 100.47 35.90 12.5 37.91 0.0 0@ 347 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 L 5. |
s ! s Lo
Av
) 325 35
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 7209.% 47.47 68.20 -10.73 36.57 35.92 1271 3773 060 300 347 AVERAGE 1709500 99.32 ---eme weeeen B8.77 35.90 125 37.91 .00 300 347 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C155 of C197
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95

Mode Band Edge

U-NII-8_6875-7125_802.11BE EHT20_CH229_Full _7095MHz

ANT TxBF 1S2T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 33 1
95 - a5 .
Wifi 6E(Peak) WiFi 6F Peak)
813 813 |
5.0 1 5. WMW
483 489 W
Peak
325 35
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 7130.50 68.58 88.20 -17.62 49.99 5.9 12.63 37.85 0.0 108 171 PEAK 1 7095.00 112,10 ---ens =eeeen 10155 35.90 12.5 37.91 .00 leg 171 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 5. |
iy ! s A
Av
) 325 35
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 718,12 4315 68.20 -10.05 37.48 35.90 12.62 37.85 .00 108 171 AVERAGE 1 7095.00 100,65 ----nn ------ 50.19 35.90 12.5 37.91 0.0 0@ 171 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C156 of C197
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Pol. Horizontal Vertical
meeI(dBlNﬁn] . Level (dBuVim)
1134 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— 1 ] 11— 1 ]
i WH-ﬁE[A\@ i WFI-6E[@
Iy 1 [
Peak W,MWW..WL-& [P Aoy
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 14199.00 46.05 83.20 -42.15 53.52 39.17 18.17 o461 @.08 -~  --- PEAK 1 14190.00 47.61 83.20 -40.59 S5.88 39.17 18.17 o4.6l @.00 -~ --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C157 of C197
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101-01

96
Mode Band Edge
U-NII-8_6875-7125_802.11BE EHT20_CH233_Full _7115MHz
ANT TxBF 1S2T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 - a5 1 .
Pops Wifi 6E(Peak) WiFi 6F Peak)
i W ik |
5.0 L 5. W‘“‘“"W
Peak
325 35
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 7125.00 76.00 85.20 -10.20 65.33 5.9 12.62 37.85 0.0 129 159 PEMK 1 705,00 9267 =-eeee weeeen B2.05 35.90 12.68 37.88 .00 129 159 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5
1
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 5. |
48 L 48 L e
Av
g - mw)/_/\/\_/"\/“’
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 715.60 67.59 68.20 -0.61 56.92 35.90 12.62 37.85 2.0 129 159 AVERAGE 1 715,00 8L70 --ene weeeen 008 35.90 12.68 37.88 0.0 129 159 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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SPORTON LAB.
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Report No. : FR432101-01

96
Mode Band Edge
U-NII-8_6875-7125_802.11BE EHT20_CH233_Full _7115MHz
ANT TxBF 1S2T
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1134 1134
i1 - a5 1 -
Wifi 6E(Peak) WiFi 6F Peak)
i3 LW |
50 A WWM
a 4BBW
Peak
125 128
163 163
Ties . 14, T81. i} T245 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 7125.60 72.69 88.20 -15.51 62.82 5.9 12.62 37.85 0.0 398 10 PEM 170500 9444 -eeeme ooeeen 3.8 35.90 12.68 37.88 .00 3% 10 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1134 1134
i1 a5
1
i3 LW
WEFLSE(AVG) WIFLGE(AVG)
50 A |
44 L L Lo e
Av
g " 325\»)/NW
163 163
Ties . 14, T81. i} T245 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 715.60 65.40 68.20 -2.00 54.73 35.90 12.62 37.85 0.0 398 10 AVERAGE 1 705,00 8411 --eeme weeeen 7349 35.90 12.60 3788 0.80 39 10 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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ssamanas. FCC TEST REPORT

Report No. : FR432101-01

PHz dBul/m dBuv/m 0B dBuv  dB/m
1 14230.00 47.45 83.20 -40.75 54.83 39.21

18,19 6478 6.0 - --- PEAK

Pol. Horizontal Vertical
mLmI(dBle] . Level (dBuVim)
1134 1134
915 915
03 | 3 ]
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-ﬁE[@
Iy 1 gl 1
Peak iy iAo
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dwu/n dBuv/m 8 BV dBm B dB dB o deg
1 1450.00 45,99 88.20 4221 53.37 3021 18.19 6478 8.0 - - PEM

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Pol. Horizontal Vertical
meeI(dBle] . Level (dBuVim)
1134 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— 1 ] 11— 1 ]
i WH-ﬁE[A\@ i WFI-6E[@
Peak 83 1 ol i
ea IRpRT VTR I
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13850.00 46.82 83.20 -41.38 5477 39.04 17.94 649 0.00 -~ --- PEAK 1 13850.00 46.42 83.20 -41.78 5437 39.84 17.94 6493 0.00 -~  --- PEAC
Sporton International Inc. (Kunshan) Page Number : C161 of C197
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Pol. Horizontal Vertical
meeI(dBlNﬁn] . Level (dBuVim)
1134 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— 1 ] 11— 1 ]
i WH-ﬁE[A\@ i WFI-6E[@
m ol
Peak !
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 14010.00 46.74 83.20 -41.46 54.62 39.01 18.05 6494 @.00 -~ --- PEAK 1 14810.00 45.50 88.20 -42.78 53.38 39.81 15.05 64.94 @.00 -~ --- PEAK
Sporton International Inc. (Kunshan) Page Number : C162 of C197
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SPORTON LAB.

Report No. : FR432101-01

99
Mode Band Edge
U-NII-8_6875-7125_802.11BE EHT40_CH227_Full _7085MHz
ANT TxBF 1S2T
Pol. Horizontal Fundamental
: onLvel[dBuim) " - Level (dBuvim)
1134 1134 1
915 - 95 -
WiFi GE(Peak] WiFi GE{Paak)
B3 i3 |
i 1 o W
Y 484
Peak
28 35
3 163
1000 200, ‘ 400. 8200, 10000
7085 . T4, THB1. (i} T4 Frequency (MHz)
Frequency (MHz)
N linit Over Read Ant Cable Preamp  Aux  APos  TPos
Linit Read  Ant (able Premp Aux Mos Thos Freq Level Line Linit Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBuv/m dBuv/m  dB dBuv dB/m B B A8 om deg
Mz dBuv/n dBuv/m B dBWV dB/m B dB B o deg 1 7085.00 110.32 83.20 22,12 99.81 35.90 12.5¢ 37.93 @.ee 179 B PEAK
1 730,21 64.84 88.20 -23.36 54.16 35.90 12.63 37.85 0.0 179 B PEAK
1MLe\fe\ (dBuVim) 11"Le\ie\ (dBuVim)
1134 1138
1
915 95
i3 i3
WIFLSE(AVG) WEFLGE(AVG)
650 850
1
“s s e
Av
g 15 128
163 163
7085 . T4, THB1. (i} T4 10 2600, 4600, £400. 200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBinBNn B BN B B B B o dy Medn B B B B B B B o g
1 7125.60 49.99 68.20 -18.21 39.32 35.90 12.62 37.85 0.0 17 B AVERAGE 1 7885.00 99,26 ---ens weeee B8.75 35.90 1254 37.93 a.ee 1M 0 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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99

Mode Band Edge

U-NII-8_6875-7125_802.11BE EHT40_CH227_Full _7085MHz

ANT TxBF 1S2T

Pol. Vertical Fundamental

11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)

118 1138 !

i1 a5
Wi 6E(Peak) Wi 6E(Peak)
i3 LW |

1
5.0 5. MM-M*'J\'M
48 48
Peak
325 35
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 7125.09 67.13 88.20 -2.07 56.46 35.90 12.62 37.85 0.0 128 166 PEAK 1 7885.00 11113 =-eeme weeeen 100,60 35.90 12.55 37.92 .00 120 166 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
i
95 a5
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 H 5. |
i
48 48 L,,‘M—f
Av
) 325 35
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 715.60 52.08 68.20 -16.12 41.41 35.90 12.62 37.85 @.80 120 166 AVERAGE 1768500 98,48 ---eee -eeeen 57,95 35.90 1255 37.92 0.0 120 166 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C164 of C197
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Pol. Horizontal Vertical
meeI(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
j " ]
Peak D kb o oAy
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 14170.00 4614 83.20 -42.06 53.66 39.15 18.15 6462 @.00 -~  --- PEAK 1 4170.00 47.55 83.20 -40.65 55.67 39.15 18.15 o462 @.00 -~ --- PEAK
Sporton International Inc. (Kunshan) Page Number : C165 of C197
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Pol. Horizontal Vertical
1‘,Irehﬁml(dBle] . Level (dBuVim)
1134 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
i 1
Peak mwmmwwmw nmmmu
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13899.00 45.98 83.20 -42.22 53.92 39.03 17.96 649 @.08 -~ --- PEAK 1 13899.00 46.41 83.20 -41.79 5435 39.83 17.96 649 0.08 -~  --- PEAC
Sporton International Inc. (Kunshan) Page Number : C166 of C197
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101-01
101
Mode Band Edge
U-NII-8_6875-7125_802.11BE EHT80_CH215_Full _7025MHz
ANT TxBF 1S2T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 33 !
95 - a5 .
Wifi 6E(Peak) WiFi 6F Peak)
813 813 |
1
5.0 5.
48 48
Peak
325 35
163 163
1z TOgS. . T4, T2, 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 712631 7LI1 88.20 -17.09 60.44 35.90 12.62 37.85 0.0 308 34 PEAK 1 7625.00 11254 83.20 24.34 16218 35.99 12.46 3.00 0.00 300 324 PEAK
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 e 5.
u K u
Av
) 325 35
163 163
1z TOgS. . T4, T2, 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 715.60 6141 63.20 -6.79 50.74 35.90 12.62 37.85 .00 300 324 AVERAGE 1 7625.00 16184 68.20 33.64 9148 35.99 12.46 36.00 0.00 300 324 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101-01
101
Mode Band Edge
U-NII-8_6875-7125_802.11BE EHT80_CH215_Full _7025MHz
ANT TxBF 1S2T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
(il 1133 1
95 - a5 .
Wifi 6E(Peak) WiFi 6F Peak)
I
813 M«NMW 813 |
o WMWWWWWW ;
48 48
Peak
325 35
163 163
1z TOgS. . T4, T2, 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 7137.69 75.02 88.20 -13.18 64.32 5.9 12.64 37.84 0.8 17 171 PENK 1 7625.00 11155 88.20 23.35 16L.12 35.99 12.50 37.97 @.00 127 171 PEK
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 . 5. | mb—_m_/
u \\\\%\ u
Av
) 325 35
163 163
1z TOgS. . T4, T2, 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 71559 62.27 68.20 -5.93 5168 35.90 12.62 37.85 0.0 127 171 AVERAGE 1 7625.00 99.92 68.20 3172 89.49 35.99 12.50 37.97 @.08 127 171 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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ssamanas. FCC TEST REPORT

Report No. : FR432101-01

Pol. Horizontal Vertical
mLmI(dBu‘ﬂm] . Level (dBuVim)
1134 1134
915 915
31.3_ ] | 31‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-ﬁE[@
1
Peak s y 1'
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 14850.00 46.66 88.20 -41.54 54.46 39.04 18.07 64.91 .00 === PEAK 1 14850.00 45.43 88.20 -42.77 53.23 39.84 18.07 6491 @.00 -~ --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101-01
102
Mode Band Edge
U-NII-8_6875-7125_802.11BE EHT160_CH207_Full _6985MHz
ANT TxBF 1S2T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 i
95 - a5 .
‘ Wifi 6E(Peak) Il WiFi 6F Peak)
813 813 |
1
5.0 5. \WM
48 48
Peak
325 35
163 163
i385 T033. 1081, T, . 1225 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 715360 73.21 88.20 -14.99 62.47 5.9 12.66 37.82 0.0 34 95 PEM 1 6985.00 17,05 ---enn -oeeen 96.66 35.90 12.48 37.99 8.0 34 95 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
o5 ik !
813 813
WIFLSE(AVG) I WIFLSE{AVG)
5.0 1 1 5.
— ] \’_NJ
48 48
Av
) 325 35
163 163
i385 T033. 1081, T, . 1225 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 71597 59.82 68.20 -B.38 49.15 35.90 12.62 37.85 0.0 304 95 AVERAGE 1 698500 95,12 ---eme weeeen B4.B6 35.90 12.46 35.00 .00 304 95 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101-01
102
Mode Band Edge
U-NII-8_6875-7125_802.11BE EHT160_CH207_Full _6985MHz
ANT TxBF 1S2T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 1
95 - a5 .
Wifi 6E(Peak) Il WiFi 6F Peak)
813 813 |
1
B0 i 50
48 48
Peak
325 35
163 163
i385 T033. 1081, T, . 1225 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 713080 72.23 88.20 -15.97 6155 5.9 12.63 37.85 0.0 286 232 PEAK 1 6965.00 108,80 ----nv ------ 95,44 35.94 12.42 3800 0.00 286 232 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
f
95 a5
813 813
WIFLSE(AVG) I WIFLSE{AVG)
5.0 1 5.
M
48 48
Av
) 325 35
163 163
i385 T033. 1081, T, . 1225 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 7125.60 59.69 68.20 -B.51 49.82 35.90 12.62 37.85 .80 286 232 AVERAGE 1 698500 97,14 -eeme weeeen B6.78 35.95 12.41 35.00 0.0 286 231 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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swamranas. FCC TEST REPORT Report No. : FR432101-01

Pol. Horizontal Vertical
mLevel(dBlNﬁn] . Level (dBuVim)
1134 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— 1 ] 11— 1 ]
i WH-ﬁE[A\@ i WFI-6E[@
m ol
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13970.08 4777 83.20 -40.43 55.69 39.01 18.00 6495 @.00 -~ .- PEAK 1 13970.00 48.76 83.20 -39.44 56.68 39.81 15.02 64.95 @.00 -~  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C172 of C197

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Report No. : FR432101-01

Pol.

Horizontal

Lol b

130,

1134

\
i Wi Pk

1
i WRiEAG)
Peak g W——

Avg 35
163
10000 11600. 13200, 14800, 1640, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g
1 13850.08 5016 83.20 -38.84 58.83 39.28 17.37 6532 @.00 -~  --- PEAK

Vertical
el B}
134
a5
i Wi ‘
| E [Pk
7 — —

|
I wmﬂ@
PPRRTE e

3!
1 kl
10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWnBin B BN B & B & a g
1 13850.00 47.87 83.20 -40.33 56.54 39.28 17.37 €5.32 @.00 ---  --- PEAC

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Report No. : FR432101-01

Pol. Horizontal Vertical
mLmI(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
03 | 3 ]
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ 1 WFI-ﬁE[@
Peak j — n
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13099.00 45.46 88.20 -39.74 57.67 39.27 17.40 65.28 .00 === PEAK 1 13090.00 5.1 83.20 -35.98 60.83 39.27 17.40 6528 0.00 --- --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Report No. : FR432101-01

Pol. Horizontal Vertical
meeI(dBle] . Level (dBuVim)
1134 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ il WFI-ﬁE[@
m ol
Peak WM it
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13010.08 47.77 83.20 -40.43 56.48 39.38 17.34 65.35 0.00 === PEAK 1 13610.06 5L75 83.20 -36.45 6046 39.30 17.34 6535 0.08 -~ --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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Pol. Horizontal Vertical
meeI(dBu‘lﬁn] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— 1 ] 11— 1 ]
i WH-ﬁE[@ d WFI-6E[@
i “J
Peak R PP PV T I~ SR
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13750.08 47.13 83.20 -41.07 55.09 39.08 17.87 6491 @.08 -~  --- PEAK 1 13750.00 47.93 83.20 -40.27 95.89 39.88 17.87 6491 @.08 -~  --- PEAC
Sporton International Inc. (Kunshan) Page Number : C176 of C197
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Report No. : FR432101-01

Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-ﬁE[@
ll |
Peak MWWWWMMW b
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13770.08 4671 83.20 -41.49 54.68 39.07 17.88 64.92 @.08 -~  --- PEAK 1 13770.00 47,76 83.20 -40.44 573 39.87 17.88 64.92 @.00 -~ --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number 1 C177 of C197
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Report No. : FR432101-01

Pol. Horizontal Vertical
mLmI(dBle] . Level (dBuVim)
1134 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
U, WH-ﬁE[@ iy WFI-ﬁE[@
m ol
Peak WWWWWW'L“ wm
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13730.00 47.89 88.20 -40.31 55.87 39.08 17.85 64.91 .00 === PEAK 1 13730.00 49.33 88.20 -38.87 57.31 39.88 17.85 6491 @.08 -~  --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB

Page Number : C178 of C197
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Report No. : FR432101-01

PHz dBul/m dBuv/m 0B dBuv  dB/m
1 13650.00 49.32 88.20 -38.88 57.33 19.18

.79 649 0.0 - - PEAK

Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
03 | 3 ]
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
U, WH-ﬁE[A\@ i WFI-ﬁE[@
Peak e f
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dwu/n dBuv/m 8 BV dBm B dB dB o deg
1 13650.00 50.79 88.20 -37.41 5.0 30.18 17.79 649 8.0 - - PEMC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR432101-01

Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
WH-ﬁE[A\@ WFI-ﬁE[@
T e d i
Peak b Nl i MM
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12850.08 45.70 83.20 -39.50 57.73 39.24 17.24 65,51 @.08 -~ --- PEAK 1 12850.00 49.14 83.20 -39.06 58.17 39.24 17.24 €5.51 @.00 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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1 C180 of C197
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Report No. : FR432101-01

Pol.

Horizontal

Lol b

130,

1134

\
i Wi Pk

1
! WRENG)
Peak MMMMWM‘WWL“

Avg 35
163
10000 11600. 13200, 14800, 1640, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g
1 13070.08 47.43 83.20 -40.77 55.93 39.25 17.45 65.20 0.0 -~  --- PEAK

Vertical
el B}
134
a5
i Wi ‘
| E [Pk
7 — —

]
i wmﬂ@
e e

3!
1 kl
10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWnBin B BN B & B & a g
1 13070.00 47.85 83.20 -40.35 56.35 39.25 17.45 e5.20 @.00 ---  --- PEAK

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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ssamanas. FCC TEST REPORT

Report No. : FR432101-01

Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ , WFI-ﬁE[@
1
Peak U e n
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 1349.00 47.15 88.20 -41.05 55.21 39.15 17.68 64.89 .00 === PEAK 1 134%0.00 49.34 88.20 -38.86 57.40 39.15 17.68 64.89 @.00 ---  --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101-01
113
Mode Band Edge
U-NII-5_6525-7125_802.11BE EHT320_CH191_Full _6905MHz
ANT TxBF 1S2T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5 1
W A T ‘ i Wi P
i ! V
o V WiFi GE{Peak) L
H TWMWW W W
48 48
Peak
325 35
163 163
f1ts 869, 1033, . 18 T8 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 7287.50 63.51 74.00 -10.49 5245 5.9 1272 37.65 0.0 264 351 PEMK 1690500 99.32 --eme weeeen 58,97 35.92 12.44 3861 .00 264 351 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5
1
813 813
WIFLSE{AVG)
5.0 . 5.
WIFLSE(AVG)
48 48
Av
) 325 35
163 163
f1ts 869, 1033, . 18 T8 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 725012 52.92 54.00 -1.08 41.%4 35.95 12.72 37.69 @.80 264 351 AVERAGE 1 6905.00 88.63 ---env -oe--- 78,24 35.90 1248 37.99 0.80 264 351 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR432101-01
113
Mode Band Edge
U-NII-5_6525-7125_802.11BE EHT320_CH191_Full _6905MHz
ANT TxBF 1S2T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
st e W]
o w WiFi GE{Peak) L
5.0 1 5.
iHpnst st
48 48
Peak
325 35
163 163
f1ts 869, 1033, . 18 T8 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 7388.44 59.26 74.00 -14.74 48,17 3.9 1272 37.62 0.00 308 230 PEAK 1 6905.00 16149 ---ene weeeen 9119 35.90 1248 37.99 .00 0@ 230 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5 i
813 813
i WIFLSE{AVG)
5.0 - 5.
WIFLSE(AVG)
48 ——— 48 l\,,m—/‘—'-""
Av
) 325 35
163 163
f1ts 869, 1033, . 18 T8 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 725152 43.54 S4.00 -5.46 37.56 35.95 1272 37.69 0.0 300 230 AVERAGE 1 6905.00 90,51 ---eme weeeen B0.21 35.97 1232 37.99 0.00 300 230 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C184 of C197
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Report No. : FR432101-01

Pol. Horizontal Vertical
mLmI(dBle] . Level (dBuVim)
1134 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-ﬁE[@
! 1
Peak s PR T BT L -.MMWWWM
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13610.00 46.00 88.20 -42.20 53.95 39.06 17.91 64.92 .00 === PEAK 1 13810.00 46.86 83.20 -41.34 S4.81 39.86 17.91 64.92 @.00 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB
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SPORTON LAB.

FCC TEST REPORT Report No. : FR432101-01

<Co-location>

Radiated Spurious Emission Test Modes

Band . Data
Mode Band (GH2) Antenna Modulation Channel Frequency Rate RU | Remark
U-NII-1 5.15-5.25 A CDD 1S4T 802.11BE EHT40 38 5190 MCSO0 | Full -
802.11BE
U-NII-8 6.525-6.875 | CDD 1S2T 191 6905 MCSO0 | Full -
Mode 116 EHT320
2400-2483.5 | 2400-2483.5 CDD 1S2T 802.11b 11 2462 1Mbps | Full -
LTE B48 BW=20M
Summary of each worse mode
. Freq. Level Limit Margin Peak
Mode Modulation Ch. (MHz) | (dBuv/m) (dBuv/im) (dB) Pol. ‘ Avg ‘ Result ‘ Remark
802.11BE EHT40 | 38 @ 5147.52 50.81 54.00 -3.19 H | Average | Pass @ Band Edge
802.11BE EHT40 | 38 | 10368.93 52.60 68.20 -15.60 \Y, Peak Pass Harmonic
802.11BE EHT320 | 191  7265.24 53.71 54.00 -0.29 H | Average | Pass @ Band Edge
116
802.11BE EHT320 | 191 13810.00 46.12 88.20 -42.08 \% PEAK Pass Harmonic
802.11b 11 | 2484.46 70.92 74.00 -3.08 H  Average | Pass | Band Edge
802.11b 11 7386.00 43.01 74.00 -30.99 H PEAK Pass Harmonic
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Radiated Spurious Emission Test plots

116

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11BE EHT40_CH38_Full_5190MHz

ANT CDD 1S4T

Pol. Horizontal Fundamental

o L€4el ({BuVim) oo Level (dBuVim)

! 1

134 1138 ! :
03 95 3
" 813 :
] ] i U-NIHA NI 2A-UN)-2
U-HI-A-UL-N-2A-UAI-2C 850 ~
Bl ! % i) W
e e 0 MWWW
s b sl
Peak il
125
163
163
1000 2200. 0. 4500, 5600. 7000
0 Frequency (MHz)
500 LA 5164, 5196, 5208, 5260
Frequency (MHz) .
Linit Read  Ant Cable Preamp Awx  APos  TPos
. Freq Level Line Margin Level Factor Loss Factor Factor Renark
Linit Read  Ant Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark W g i &8 G deim B @8 @ o deg
N ——————— 1 107,61 3.9 8.78 3664 000 101 334 Peak
Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg 2 10463 3445 1065 36.59 A0 11 334 PEM
1 5148.80 6191 74.00 -12.09 53.56 34.40 10.61 36.66 0.0 111 334 PEMK 3 BL73 %60 1236 7.9 0.0 101 334 Peak

11ﬂLe\leI (dBuVim)

1134 1138 1 ]
075 - 15
3
3
i3
a0
60 I UNH-LHALAL2CAVG)
AL 20TV 8 .
48 e .
Avg L
125
163
163
1000 200, . 400, 5600, 7000
[ Frequency (NHz)
500 LA 5164, 5196, 5208, 5260
Freency (e Linit Read  Ant Cable Preamp  Awx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Linit Read  Ant Cable Preamp Aux APos  TPos -
Freq Level Line Margin Level Factor Loss Factor Factor Remark Mz dBuV/mdBV/m o8 dBW db/m B B B on deg
- 1361600 106,80 - oo WL 9 BT W6 000 1L 334 Aversge
iz dBuV/m dBuV/m 0B dBuV dBfm 8 A8 B o deg 2 5199.00 6.1 - oo l0LTL 32960 878 36.64 0.00 111 334 AVERAGE
1 5147.50 50.81 54.00 -3.19 42.46 34.40 10.61 36.66 @.80 111 334 AVERAGE 3G B304 e e B0 %60 1.5 3.9 00 11 334 hersge
Sporton International Inc. (Kunshan) Page Number 1 C187 of C197

TEL : +86-512-57900158
FCC ID: 2ADZR5G3103WB




ssamanas. FCC TEST REPORT

Report No.

: FR432101-01

Pol. Horizontal Fundamental
mLeveI(lelel
138 M
a5 L
B3
U-HIA-U-H0-28-UA1-2C
650 ‘ i
u WWWWWMWWMWW#'.‘ APy
Peak Blank
35
163
5190 5244, 5298, 5352, 5406, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 5488.70 57.22 74.00 -16.78 48.88 34.65 10.78 36.29 0.0 111 334 PENK
mLeveI(lelel
138
B
g?n‘ \‘{ \
B3
650 K
U242 V)
488
Avg Blank
35
163
5190 5244, 5298, 5352, 5406, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 5459.46 46,75 5400 -7.15 37.43 3470 10.84 3622 0.00 111 334 AVERAGE
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116

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11BE EHT40_CH38_Full_5190MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) ppLeve tBuvim)
1138 138 2
1
w5 o 3

0 8.3

| U-N-1-U-NI-2A-U-N,W-:

T T T I
I l U-HI-A-UL-N-2A-UAI-2C 850
e it
e 49
48
Peak 128
125
163
163
1000 2200. 0. 4500, 5600. 7000
0 Frequency (MHz)
500 LA 5164, 5196, 5208, 5260
Frequency (MHz) .
Linit Read  Ant Cable Preamp Awx  APos  TPos
. Freq Level Line Margin Level Factor Loss Factor Factor Renark
Linit Read  Ant Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark W g i &8 G deim B @8 @ o deg
- 1 361600 101,56 ------ ===--- 96.46 3.9 8.78 3664 000 293 269 Peak
Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg 7 519%.00 112.21 - 103,68 3445 10.66 36.58 0.0 293 269 PEAK
1 514448 59.29 74.00 -14.71 50.95 34.40 10.60 36.66 0.0 293 269 PEAK 3 6905.00 9173 ---en ooee- BL76 .60 1236 7.9 0.0 293 269 Peak
11ﬂLe\leI (dBuVim) L2l (BuVim)
1138 1138
1 2
5 s
3
813
i3
]
60 I " HA-U-A-2AALNLCVG)
A2 U-HI-2CAVG)
Lo i 48
48 v‘,./_’f/%
Avg 125
125
163
163
100 20. 0o, 4600, 5600. 7000
[ Frequency (MHz)
500 LA 5164, 5196, 5208, 5260
Freency (e Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freg Level Line Margin Level Factor Loss Factor Factor Remark
Linit Read  Ant Cable Preamp Aux APos  TPos -
freg Level Line Margin Level Factor Loss Factor Factor Remark Mz dBu/m dBuv/m 0B dBV dB/m @B dB B o0 deg
- 1 361600 109,82 -ovn --oeev %72 096 8T8 K64 0.00 B3 269 Aerage
Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg 1 5190.00 102,99 ---ees oo 94.46 34.45 16.66 36.58 .80 293 269 AVERAGE
1 5140.80 43.96 54.00 -5.04 40.63 34.40 10.60 36.67 0.00 293 269 AVERAGE 3690400 BLE4 -ooon oo 768 B.60 1235 7.9 0.80 13 269 Average
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Pol. Vertical Fundamental
mLeveI(dBllel
138 M»\
a5 \
ni—
N U-HIA-U-H0-28-UA1-2C
i
MWWM T !
u ROl i o
Peak Blank
35
163
5190 5244, 5298, 5352, 5406, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 54137 56.78 7400 -17.22 47.50 3468 10.82 36.24 0.0 293 269 PEAC

Lol

ftig
g? El [\

T
§ \

U-NA--A0-2-U-HI-2C AV

Avg Blank
35
163
5190 5244, 5298, 5352, 5406, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5439.73 4658 5400 -7.42 37.06 3470 10.84 3622 0.0 293 269 AVERAGE
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Pol. Horizontal Vertical
1‘,‘rahﬁml(dBle] o Level (dBuVim)
138 1134
915 915
iy -HI1-U--2A 0402 i U-HIA-U-H-24-0-40-2C
S R 1 1 iy S RNy
— L 4 o UHELUNZAALCAG) N R 0 UNLLUNA L)
|
Peak 48 y e m——— L
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 10360.08 49.70 68.20 -18.50 63.83 37.37 15.46 66.% @.00 -~ -- PEAK 1 103893 5160 68.20 -15.68 66.73 37.37 15.46 6.9 0.8 .- - Pesk
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116

Mode Band Edge - L

U-NII-8_6.525-6.875_802.11BE EHT320_CH191_Full_6905MHz

ANT CDD 1S2T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) il e
1138 138 1
2 3
.

Wi E{Peak)

Mﬁﬂﬂpf\wﬁﬂmﬁﬁmaj Wi 6E(Peak) B1‘3J|-|-|J_“'|-|_H_”7 J u
-

850
50
LI
48
Peak 29
125
163
163
1000 2600. 4600, 6400, §200. 10000
u Frequency (MHz)
745 680, 1033, M. T3, 7485
Frequency (MHz) .
Linit Read  Ant Cable Preamp  Aux APos Thos
. Freq Level Line Margin Level Factor Loss Factor Factor Remark
Linit Read  Ant Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark W gl B 6 dw B & @ B o dg
- 1 3615.00 167.42 ------ ------ 102,12 396 B.78 3664 .00 116 94 Pesk
Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg 1 5199,00 165,00 ------ ----e- 547 3445 10.66 36.58 0.00 116 94 Pesk
1 7266.64 64.73 7400 -9.27 53.98 5.0 1272 3767 0.8 116 Y4 PEN 3 6927.00 102.05 ------ --oee- 9.07 35.60 133 .60 .00 116 04 Pesk
11ﬂLe\leI (dBuVim) yLevel 6BuVIT)
1138 134
1
2
ik T 3
813
i3
WIFLGE(AVG)
A
50
i WEHLSE(AVG) 189
48 L.\,___,/J
Avg 25 M
125
163
163
1000 2800. 4600, 400, §200. 10000
[ Frequency (MHz)
745 680, 1033, M. T3, 7485
Freency (e Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Linit Read  Ant Cable Preamp Aux APos  TPos -
freg Level Line Margin Level Factor Loss Factor Factor Remark Iz dduy/m dBuv/m B M8 dB/m A8 B dB o deg
- L 361580 163.49 ~-ooov -oonv %39 3296 878 664 000 16 9 Merage
Moz dBuV/m dBuV/m A8 dBuV dB/m B8 A8 A6 o deg 1 5199.00 94.65 ------ -eeee- 86.12 34.45 10.66 36.58 0.00 1le 94 Average
1 7265.24 5371 5400 -0.29 42.97 3.0 1272 37.68 0.0 116 94 AVERAGE 3OGI00 994 coeoee oo 7.% 3560 1233 000 000 16 94 Average
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Mode Band Edge - L
U-NII-8_6.525-6.875_802.11BE EHT320_CH191_Full_6905MHz
ANT CDD 1S2T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) il e
1134 1134 1 2
95
A it
" “(“”‘HHV“V #3 |
’ WiFi GE{Peak)
1 850
50
48
Peak 29
125
163
163
1000 2600. 4600, 6400, §200. 10000
u Frequency (MHz)
745 680, 1033, M. T3, 7485
Frequency (MHz) .
Linit Read  Ant Cable Preamp  Aux APos Thos
. Freq Level Line Margin Level Factor Loss Factor Factor Remark
Linit Read  Ant Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark W gl B 6 dw B & @ B o dg
- 1 3615.00 168.86 -----v -=---- 103,76 32,06 B.78 36.64 .00 300 86 Peak
Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg 2 513950 169,45 - - 1005 4.4 10.65 36.60 0.00 300 86 Peak
1 7256.56 64.55 74.00 -9.45 53.82 3.0 1272 37.69 0.0 308 86 PEAK 3 695.00 98.80 ------ ------ 8.0 35.60 136 .99 .00 M 86 Peak
11ﬂLe\leI (dBuVim) yLevel 6BuVIT)
1138 134 i
2
05 Lk ;
813
i3
WWWWW WIFLGE(AVG)
A
50
1 WEHLSE(AVG) 189
Avg 32‘5_‘/«/3
125
163
163
1000 2800. 4600, 400, §200. 10000
[ Frequency (MHz)
745 680, 1033, M. T3, 7485
Freency (e Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Linit Read  Ant Cable Preamp Aux APos  TPos -
freg Level Line Margin Level Factor Loss Factor Factor Remark Iz dduy/m dBuv/m B M8 dB/m A8 B dB o deg
e 1 3615.08 1063 ---oo -ooov 161.% 32.95 8.78 .64 0.00 300 8 Average
Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg 1 SITLSR 99.49 -ooe-- oeeee- 91.06 34.42 10.63 36.62 0.0 300 86 Average
1 7258.84 53.60 54.00 -0.40 42.86 35.70 1272 37.68 0.80 300 86 AVERAGE 3OG905.00 8889 oo oo 78.90 3560 1236 3.9 Q.08 308 8 Average
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Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
31.3_ ] | 31‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-ﬁE[@
Lt 1 8 1
Peak O T et AR s A At
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13610.00 45.73 88.20 -42.47 S4.23 3851 17.91 64.92 .00 == PEAK 1 13610.00 4612 83.20 -42.08 S4.62 38.51 17.91 o492 @.00 - -- PEAK

Sporton International Inc. (Kunshan)
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116
Mode Band Edge
2400-2483.5_2400-2483.5_802.11b_CH11_Full_2462MHz
ANT CDD 1S2T
Pol. Horizontal Fundamental
P"Leve\ (i) 11"Le\ie\ (dBuVim)
1
118 1134
15 915
i3 i FCCPART 15C fd FCCPART14C
g
65 \M i
Wit )
48 483
Peak 25 "
16.3 13
140 15, 264, U8, 2488 2500
Fraquency (MHz) 100 1400, 1800. 20, 2600. 300
Frequency (MHz)
Limit Over Read At Cable Preamp Auwx APos  TPos N
Freq Llevel Line Limit Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBwv dB/m B B A8 om deg -
1 243446 70.92 74.00 -3.08 62.04 3247 7.26 36.85 6.08 17 B Peak Mz dBuV/m dBuv/m 8 oBV dBfm  dB A8 B o deg
1 246200 117,09 ---evv oveees 108,35 3242 7.2 369 6.0 178 0 PEAK
11"Le\ie\ (dBuVim)
el B
- 1134 1
75 95
83 i3
850 850
FCC PART 15C (AVG) FCCPART 16C (AVG)
4y * It
Avg 25 125
163 183
14 5. 24, TS, 2488, 2500
Frequency (MHz) 100 1400, 1800. 20, 2600. 300
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos y
Freg Level Line Margin Level Factor Loss Factor Factor Remark Lnit Read  Ant Cable Preamp  Aux Aos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuV/m  dB dBuv dB/m
1 43446 47.03 54.00 -6.97 38.15 .47

7.6 36.85 6.0 178 B AVERAGE

Mz dBuV/m dBuv/m B dBV dB/m B B
1 2462.00 108,88 ------ ---e-- 100.14 1242 7.2 36.98

6.00 170 @ AVERAGE

Sporton International Inc. (Kunshan)
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116
Mode Band Edge
2400-2483.5_2400-2483.5_802.11b_CH11_Full_2462MHz
ANT CDD 1S2T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B FCCPART 15C B FCCPART 15C
I 1
5.0 50
Wttt sit]
48 448
Peak ‘
32.5‘ 35
16.3‘ 163
2440 U5l U, 276, 8, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 48512 66.74 7400 -7.26 57.86 32.47 7.26 36.85 6.0 108 116 PEAK 1 62,00 L1417 =eeeee weeeen 105,43 3242 7.2 369 6.00 100 116 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
FCC PART15C (AVG) FCCPART15C (AVG)
wy 1 4a.a\/~”/_‘“) ;
Av
) 325 35
163 163
2440 U5l U, 276, 8, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 486,44 45.60 54.00 -B.40 36.71 32.47 7.26 36.84 6.0 109 116 AVERAGE 1 460,00 10413 --eeee weeeen 95,39 3242 7.22 3690 6.00 100 116 AVERAGE
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Pol. Horizontal Vertical
mLﬂel(d&Mm] i Level (4Bu/m)
1138 134
915 975
i FCCPRT1C 3 FCCPRT1C
650 5,
FCC PART 15C (AVG) FCC PART 15C (AVG)
m al
Peak M ! y e SIS g L M ot W"M“W
35 !
Avg
163 163
3000 6000, 9000. 12000. 15000. 18000 3000 6000. 9000, 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 494,00 4193 7480 -32.07 6295 3419 10.3%5 6506 0.00 -=- PEAK 149400 4020 7400 -3L80 6310 M09 103 6556 0.0 - - PEMC
1 73608 43.81 74.88 -30.99 60.97 35.80 1.7 66.49 0.00 --- PEAK 1 738608 42.31 74.80 -31.68 60.28 35.88 1273 6649 8.0 - --- PEAC
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